Parts Manual

Manuel de piéces
Manual de piezas

200-2148

Revision B

[€= 10 HP Electric Two-Stage, Cast Iron Pump, Air Compressors
with SC-46 pumps
D Compresseurs d'air électrique biétagé de 10 CV et munis
de pompe SC-46
D= Compresor de aire con bomba de hierro colado y motor eléctricos de dos
etapas de 10 HP, con bomba SC-46

*NOTE: These units require a magnetic starter.
*REMARQUE; Ces compressaurs nécassitent l'instalfation d’un démarreur magnétique.
*NOTA: Estas unidades requieren la instalacién de un arrancador magnético.

Tableau des spécifications

o O

Specification Chart Cuadro de especificaciones
TANK CAPACITY VOLTAGE/ KICK-IN KICK-OUT
GALLONS AMPS/PHASE PRESSURE PRESSURE
(CAPAC!TE DU {TENSION/ CFM CFM {PRESSION (PRESSION DE
MODEL NO. RESERVOIR - LITRES) | AMPS/PHASE)| (Vmin) {(Vmin) D'OUVERTURE) FERM.)
(MODELE) H.P. {CAPACIDAD DEL (VOLTAJE/ |@100PSI | @ 175 PSI {PRESION DE (PRESION DE
(MODELOQ) {CV) TANQUE - LITROS AMP/FASE) (7 bar) (12 bar) CONEXION) DESCONEXION)
C1023E120H
C1023E120H1 -
103-C45-120H*
10Z120H2C352* 230/25/3
-C45- 460/12.5/3
oo © | Yensoon o I R O .
10Z120H2C355 Horiz 120 (454) (1020) ( ( )
X103-CA5F-80VS1
X103-C45E-120H1
$103C45120H208*
208/29/3
10Z120H2C350*

? Questions? See back page.

Questions ? Consultez la page final.

¢ Preguntas? Vea la pagina final.

Coleman Powermate Compressors, inc. P.O. box 206, 118 West Rock Street, Springfield MN 56087
Printed in U.S.A. © 195 "



PARTS DRAWING DESSIN DES PIECES ESQUEMA DE LAS PIEZAS

18 19 right hand side (shown)
20 left hand side (not shown}
/ Use tha back wo screws (55) and washers (56)
from the pump. See page 8.
Utilisez les deux vis arriére {55) et les rondelles
{56) de la pompe. Voyez la page 8.

Use los tomillos (55) y arandelas (56) traseros de
la bomba. Véase pagina 8.

Beltguard may vary in
appearance from one shown
Il se peut que le garant de
couroie différe en apparence
do celui qui estillustré

La apatiencia del protector de
correas puede ser diferente
del que se muestra

__—

200-2148




PARTS LIST LISTE DE PIECES LISTA DE LAS PIEZAS
Item Part No Qty I : . | D .:-
Art N2/ P Qté
Art Num /P Cant Descriplion Description
1 515-0337 1 Tank A6SY ...ccovverrciinienemnsnsio s Ensemble du réservoir ....................Conjunto de tanque
1a 072-0001 1 Patcock, 1/4" NPT ...eevvvavrrererns Fobinst de décomprassron ...Llave de dasagiie
1b 063-0001 H Bushing, 1/2"NPT x 1/4“ NPT ... .Bagus eermeneneaenere- BUJE
2 064-0022 1 Elbow, 90°........ccommeremrrrenns Couda... creennsssssaserases e 0000
3 065-0004 1 Nipple, 1/4" NPT X2 Niple
4 032-0025 1 Gauge, 300 PSI..........ccovue. Manémetro
5 069-0004 1 Tee, 1/4"NPT S
6 136-0007 1 Valve, relief 200 PS| ....Vilvula
7 059-0061 4 Screw, 7/16" - 14 x2'|g ........ [ J ....Tomillo
8 060-0023 B Washer, 3/8" .. ...Arandela
9 058-0011 4 Nut, 7/16” - 14 ....Tuerca
10 059-1007 4 Screw, 3/8" - 16x 1 Ig arveresssansarerees ] OINO
1 058-0009 4 Nut, 3/8™- 16, heavy ............. . vesrerrerassnresressrnneereens § UGICA
12 146-0007 1 Koy 5/16" x 3/16" x 1 1/4" Ig...... ....Chaveta
13 058-0017 2 Compression nut & sleeve.................. ....Tuerca de compressién
14 040-0212 1 Pump assy... . ....Bomba
14a 062-0101 ) Cap, pipe, 3/8'NPT ........... ... Tapa
14b 065-0040 1 Nipple, 3/8" NPT x 4~1g . ...Nipla
14c 136-0047 1 Valvs, relief, 225 PSI..... ... Vidlvula
14d 136-0046 2 Valve, ralief, 75 PSI .....ocoveccrvnniinnns ... Vlvula
15 145-0072 1 Tube, bleeder, Ato A ..........ccceenee.. ....Tubo
16 145-0241 1 Tube, transfer ..............ocveerinieinnen ....Tubo
18a NA 2 Nut, flared, 3/4" Ecrod............ .. TUBICR
17 068-0504 1 Connector, male .. et en ....Conactor
18 059-0012 2 Bolt, lock 5/16" - 18 X 112' g BOUIOA e POMID
19 114-0188 1 Bracket, belt guard, 45° bend .............Support verreen SOPOTE
right hand ( shown)
20 114-0189 1 Bracket, belt guard, 45° bend ............SUPPOML......cc.convrivsmrerceernrnnn ennennn. SOpOIE
left hand (not shown)
21 142-0085 1 Beltguard ... s GAFANT @ COUMTOIO ... Proteccién de correa
22 004-0002 1 Hub, mc!udes 23a ............................... MOYEU ..ot v sessn vt e CUDO
22a NA 2 Scrow, 174" x 3/4"1g.... Vis. wireeess TOMNO
23 008-0031 1 PUllBY ..o s Paulie erreerenrrsne et r s nasneraas Polea
24 008-0044 2 V—balt, B79.......c.oeiriiemie e i Correa
25 160-0026 1 Motor, 1I0H.P.......... Moator
26 093-0005 5 Plug, buttor... rrner s et ssee s eeneeness T APON
27 050-0184 4 Screw, 3/8" - 16 X 3/4" !g .............. Vis o Tornillo
28 061-0005 4 Screw, #10 X 34" 1g.......cccevevvvirninine Vis ... rereseserreressenenseseneeees JOMINO
29 125-0123 1 Undarpan .........eeeeecsenvnrenernsessrsesens Téle |nféneure tieseeeneeeenennnene. BANCGjA inferior
30 031-0059 1 Check valve ...........ccoceeeeenicinnneinnen Clapet de retenue ....... Viélvula de contraflujo
31 064-0003 1 Elbow, 80°........cccvveemrenee ..Coude... b Codo
31a 058-0017 1 Comprassion nut & slegve.................. Ecrou de oompress;on Nirrransresrareeren Tuerca de compression
32 034-0056 1 Switch, pressure ... eeeeeeeeccnenns Interrupteur.... . ...Interruptor
065-0031 1 Nippla, 1/4".. ‘Manchon fileté .. Niple

 200-2148




DESSIN DES PIECES ESQUEMA DE LAS PIEZAS

PARTS DRAWING
Y
right hand side (shown) '
19 cbt droit (illustré)
lado darecho (mostrado)
loft hand side (not shown)
20 cfité gauche (non lustré)
lado izquierdo (no mostrado)
Use the back two screws (55) and washers (56)
from the pump. See page 8.
Utilisez les deux vis amiére (55) et les rondelles
(56) de la pompe. Voyez la page 8.
Usae los tornillos (55) y arandelas (56) lraseros de
la bomba. Véase pagina 8.
Beltguard may vary in
appearance from one
shown
1l se peut que le garant de
courroia différe en
apparence da celui qui est
illustré
La apariencia del protectar
de correas puede ser
diferente del que se
muestra
/ 21
3
i
SN
¥,
37 d"
36 /
The magnetic starter, strain reliefs and motor
{may vary in appearance and mounting
localion) are optional on some models, and 39 ..
Ly

must ba purchased separately.

200-2148




£y

)

oX -

L0130

PARTS LIST LISTE DE PIECES LISTA DE LAS PIEZAS
Item Part No Qty
Art Ne/P Qté ID D .:-
Art Nom/P Cant Description
1 5150336 1 Tank assy .. ceerremeeenssee e ENS@MblE QU résEIVOIr .....................CONjUNLO de tanque
1a 072-0001 1 Petcock, 14" NPT.... ceerennnnnFlODINGE do décompression .............Llave do dasagle
ib 063-0001 1 Bushing, 12" NPT x 1/4" NPT...‘ v BEQUE e rerveeenenessersererensesessssones Buje
2 063-0019 1 Bushing, 1" NPT x 14" NPT ............... Bague......ccooviiine i Buje
4 0320025 1 Gauge, 300 PSI .. Jauge ... treeeetebereenteeseentnnn Mandmetro
5 069-0004 1 Toa, A" NPT ... ererarnrnenes Pidcaen T.......coooeee e T
6 136-0007 1 Valve, relief, 200 PSI........ weremnenn SOUPEPO v Vélvula
7 059-0061 4 Screw, 716" - 142 2°1g...c.ocovcvee VIS .....Tomillo
8 060-0023 4 Washer, 3/8"..........cccnnvcicnennnne ....Rondelle ... verrsesrennse e eernn s Arandela
9 058-0011 4 Nut, 7/16"- 14........ SEBIOU et Tuerca
10 059-1007 4 Screw, ¥8*- 16 x 1 lg o WMIB e e Tornillo
" 0580009 4 Nut, 3/8" - 16, heavy ... weeasetrnerians BOTOU.....oeecverceeerere s s e Tuerca
12 146-0007 1 Key 5/16" x 3/16" x 1 1/4' Ig ........ Cla... . ......Chaveta
13 058-0017 1 Compression nut & sleeve.................. E'crou de compressmn ................. Tuerca de compressién
14 040-0212 1 Pump assy... PR Bomba
14a 062-0101 ) Cap, pipe, 3/8' NPT Tapa
14b 065-0040 1 Nippla, 38" NPT x 4"lg... Niple
14c 136-0047 1 Valve, refief, 225 PSI....... Valvula
14d 136-0046 2 Valve, relief, 75 PSl ..........ccecvvneneana. Vilvula
15 145-0212 1 Tube, bleeder, B to B {copper)......... Tube ..o Tubo
also order 058-0017, qty 2
16 145-0239 1 Tube, transfer, A to A {copper}.......... TUBD . creecerireerermnrees s recsrensresenrranss THBO
include item 16a
16a NA 2 Nut, flared ... Tuerca
17 068-0504 1 Connector ... e Conector
18 059-0012 2 Bolt, lock 5!16'- 18x1!2'lg Pamo
19 114-0188 1 Bracket, belt guard, 45° bend Soporte
right hand (shown)
20 114-0189 1 Bracket, beit guard, 45°bend.............. SUPPOIL. ...t see e resen e, SOPONTE
left hand (not shown)
21 142-0085 1 Beitguard ... rrresereesiensen s GAFANt de couroie ...........................Proteccién de correa
22 004-0002 1 Hub ... rraeas i o MOYOU e Cubo
22a NA 2 Scmw 178 x 3/4'!9 ...... v ViS ... rrsesrerrerasnuensrsrereraseen Tomillo
23 006-0031 1 PUllgy .ccvvveerrnerarernnnas OO o 111 U P RO Polea
24 008-0059 2 V-belt, B8O .. e COUMOIB e e Correa
25 160-0026 1 Motor, 10 HP 230/460V e MOLBUR e Motor
or Motor, 10 HP 208V ........... vt MOTBUR o cccctrrses s e e Motor
5 Plug, button.........cceiiiinins weer BOUCRON ..ot e Tapbn
4 Screw, 3/8™- 16 x 3/4" Ig... e VI8 et e Tomillo
4 Screw, #10 x 3/4” [g -Vis .. ... Tomiflo
1 Underpan.... ...T0le mféneura .....Bandeja inferior
1 Check valve ﬂared ...Clapet do retanue aeetrrte st e b sbeas Vélvula de contraflujo
1 Connector ... . ...Connecteur...........c.cceceeevveecee e, Conector
i Compmssron nut & s!eeve .................. Ecrou de comprassion ................. Tuerca de compressién
1 Bushing STPRUROROTRN BAQUE.........ecoirmriir s Buje
1 Switch, pressure .........cc..coueeveeeeeeee. INtBITUPLBUN . ..o Interruptor
2 Nipple, 1/4” NPT x 2"1g .... Manchon filetd.........cccecorcrcercrrmnenne i
i

200-2148




PARTS LIST LISTE DE PIECES LISTA DE LAS PIEZAS

054-0178 RING SET for high pressure piston
054-0178 JEU DE SEGMENT piston haute pression
054-0178 JUEGO DE ANILLOS pistones para alta presién

Part No
o - A L D D=

An Nim/P Cant Description Description
1 NA 1 Ring, Oil CONOL ....vvvvvrsrencereererereeress o SOGMONEe et esss e ANHID
or Ring, oil CONMOL ........ccovonnminrsien e o SOGMBNL s Anillo

indudes items Ta & 1b inclut les diéments 1a & 1b incluye los articulow 1a & 1b
1a NA 1 Expander .... Ressort revenener EXPENSOT
ib NA 2 Rails........ GlSSOBIOS ..cnovreeesireriveerersirssrananenns Carriles
2 NA 2 Ring, COMPFESSION ........ccouveceerrrererernn e SEPMONL it ceinsnnescs e ANHIO

wiinside chamfer
3 NA 1 Ring, COMPrassion ........ccsemireresnrens Segment.............ccoeommmmnsrerrienennens ANINO

054-0179 RING SET for low pressure piston
054-0179 JEU DE SEGMENT piston bas pression
054-0179 JUEGO DE ANILLOS pistones para bajo presion

Item Part No gg @ D .:-

Art Ne/P
Ant Nim/P Cant Description Description
1 NA 1 Ring, oil control.........ccrrvemvrecrscrrerenn e SEGMIBNLL ey Anillo
includes items 1a & 1b.... incluye los articulow 1a & 1b
1a NA 1 EXPANUOS ..o icrrererssrasssersmsaricsmemnnsns . ..Expansor
16 NA 2 Rails ..Cariiles
2 NA 3 Ring, cCOMpression.............ccoeiivenens SBOMEBNL.....cereeeervrrrreereeeenesesssonss NG

[@> mPORTANT: _

. Assemble each RING SET in Ref. No. and alphabetical sequence.

NOTE: When Ref. No."s and/or alphabet are the same, assemble the bottom one first.

To ensure proper operation follow respective notes accordingly.

To prevent ring breakage, a standard automotive ring expander should be used for assembly.

There are two styles of high pressura pistons and they require differenct oil control rings (see page 7).
When raplacing a worn piston with a new piston, always use new rings.

—

aeLN

K3 eortant:

1. Posez chaque JEU DE SEGMENTS dans les ordres de nos. de réf. et alphabétique.

REMARQUE : Lorsque les ordres de nos. de réf. st alphabétique sont les mémes, posez le jeu du bas en premier.
Pour garantir un fonctionnement correct, respectez les notes respectives en conséquence.

Il existe deux types de pistons haute pression, qui demandent des segments racleurs différents (voyez la page 7).
Lorsque vous remplacez un piston usé par un piston neuf, utilisez toujours des segments neufs.

Qe wn

™ \wrorTaNTE:

1. Instale cada JUEGQ DE ANILLOS segiin No, Ref. y en orden alfabético.

NOTA: Si el No. Ref. y/o el orden alfabético son iguales, instale primero el del fondo.

Para asegurar el funcionamiento correcto siga las notas respectivas en la debida forma.

Para evitar que se rompa el anillo, en la instalacién se debera usar un expansor de anillo estandar para coche.

o B

Al reemplazar un pistén desgastado por otro nuevo, utilice siempre anillos nuevos.

Pour empécher toute rupture de segment, il convient d'utiliser une pince & segments automobiles standard pour {a pose.

Hay dos estilos de pistones para alta presion, y éstos requieren distintos anillos de control del aceite (véase pagina 7).

200-2148

e

»

e



PARTS DRAWING DESSIN DES PIECES ESQUEMA DE LAS PIEZAS

Symmetrical ring with either side up.
3 Segment symétrique avec l'un ou l'autre ¢bté sur le dessus.
Anillo simétrico con cualquier lado hacia arriba.

Inside chamfer must face UP as shown.
9  Lechanfrein intérieur doit étre tourné VERS LE HAUT comme indiqué.
El chaflan interno debe dar hacia ARRIBA, como se muestra.

Outside chamfer must face UP as shown.
Le chanfrein extérieur doit étre tourné VERS LE HAUT comme indiqué.
El chaflan extemc debe dar hacia ARRIBA, como se muestra.

IMPORTANT: Remove existing expander from behind old style il ring.

IMPORTANT : Retirez le ressort d'expansion existant de demidre le segment racleur de
l'ancien type.

IMPORTANTE: Quite ol expansor que hay detrds del anillo de aceite de estilo antiguo.

Use one piece il control ring for piston with wide and shallow lower groove as
shown above.

1 o
Use three piece oil control ring for piston with narrow and deep lower groove as

shown at left.

Utilisez un segment racleur monobloc pour un piston & gorge inférigure large et
peu profonde comme indiqué ci-dessous.

ou
Utilisez un segment racleur trois piéces pour un piston 4 gorge inférieure étroite
et profonde cormme indiqué ci-contre.

Note: Once the rings are in place, rotate them so the
gaps are not alignad.
Remargue : Une fois que les segmants sont installés,
toumez—es de fagon & ce que les
écartements ne soignt pas glignés.

L Nota: Una vez que se hayan colocado los anilles, Utilice un anillo de control de aceite do una pieza para un pision con ranura
g:,’::’zda manera que las aberturas o queden inferior ancha y poco profunda, como se muestra arriba.
ineadas. o

Utilice un anillo de control de aceite de tres piezas para un pistén con ranura
inferior angosta y profunda, como se muestra a la izquierda.

054-0179

Inside chamfer must face UP as shown.,

Le chanfrein intérieur doit étre tourné VERS LE
HAUT comme indiqué.

El chaflan interno debe dar hacia ARRIBA, como
se muestra.

. 200-2148 7




PARTS DRAWING DESSIN DES PIECES ESQUEMA DE LAS PIEZAS
SC46 PUMP 040-0212 5 WEIGHT 215 Las O
g € ? 2024 CAPACITY - 66 OZ.
- 800
é é @.,.-39 OlL GRADE - Low carbon comprassor oil
68 PGS Ill {018-0053SP) or SLC 1
—ITEN 61 66 650 670 WO‘/ {018-00155P)
. B8 g @l g g @’W — ITEM 63 — ITEM 62
s . —61b . 62a
& 6 o 63a L
e1c =0 - s e || @
= 610 g & 9’ & O) ° e g 62d
W Sosee- |EE| &R
LP. LP LR HP  HP = 62t
INTAKE INTAKE EXHAUST INTAKE EXHAUST

NOTE:

314" NPT
AFTERCOOLER
DISCHARGE

VALVE VALVE VALVE VALVE VALVE

BEARING CARRIER
UNLOADER COVER
AFTERCOOLER
INTERCOOLER
VALVE RETAINERS
VALVE COVER
SIDE COVER

TORQUE SPECIFICATIONS on bolts for:

14-19 ft-lbs FLYWHEEL 47.57 ft-bs
8-12 fi-lbs SIGHT GLASS  14-19 ft-lbs
14-19 ft-lbs CYLINDER 19-27 ft-lbs
14-19 ft-lbs ROD 34-37 ft-lbs
§1-57 ft-Ibs HEAD 32-37 {t-lbs
14-19 f-lbs VALVE 9-12 fi-lbs
14-19 ft-lbs

200-2148




PARTS LIST LISTE DE PIECES LISTA DE LAS PIEZAS

Pump assy 040-0212 - Ensemble du pompe - Conjunto de bomba

7
Item Part No Qty | ! 1 D
Art N2/ P Qté D .
Ant Num /P Qam Rescription Description
1 046-0175 Shim, bearing adj., .005 thick ............. Cala......oi e e Calzo
048-0176 Shim, bearing adj., .010 thick
046-0177 Shim, bearing adj., 020 thick
2 046-0227 1 Gasket, adapier plate ... .......EMpaguetadura
3 077-0070 1 Plate, adapter, centrif. unloader (TR o - - |
4 096-0009 2 Weight.... reervvrrrarsareean ids .... ttteeeennnneesaeen s PESO
5 114-0112 1 Holder, welgh: e SOpOLtE
6 1070015 2 PN eers o GOUPHIO s e Pasador
7 055-0051 1 £+ OOUTRPOROUOROOUIOROON o (-7 | | SO OO SR Resorte
8 078-0011 1 PIINGOT ..o sinrsvensesssee el PIBLOM ettt Embolo
9 056-0018 1 Breather, crankcase......... resevanes et s bt e nan e Respiradero
10 059-0156 4 Screw, M6 x 20 mm ig ..... eensnnnnsns VIB s Tornillo
1" 031-0057 1 Valve, air, w/ valve cora.............cn.... Heeeerer e serrsne s anenaens e pene Viélvula
12 058-0084 1 Nut, brass, M10.. conBOIOU oo eeesrenerresss e snma s Tuerca
13 077-0071 1 Housing, eenlnfugal UNIOBGET ... COTPS oo Compartimiento
14 046-0171 1 Gasket .. " eeenrennreres i s EMpaquetadura
15 059-0166 21 Scrow, MB X 20 mm Ig ttseeeerrerasaressenranseens 1 OPAIlG
16 060-0070 4 Washer, lock, 8 mm..............ccoovveenene b ey s e ans Arandela
17 062-0004 1 Plug, oil drain......... . Tapén
18 046-0178 1 Gasket, sight glass ﬂange Empaquetadura
19 032-0031 1 Flange, wisightglass ........... ... B Brida
20 059-0153 2 Screw, MBx 30 mm g ... LV Tomillo
21 049-0028 1 Crankease... e Céarter
22 048-0170 1 Gasket, side cover.. ...Empaquetadura
23 077-0072 1 Cover, side................ Tapa
24 060-0061 26 Washer, copper .........coveeineconnenens FOVOTORRURTUROPORRDOURORRRY ¢ -1+ -1 -]
52"0.D.x 32" 1.D.
062-0006 4 Plug, pipe, 34" NPT ..ot weree TAPGN
S 26 046-0168 1 Gasket, front cover ....... reeressesineresees .....Empaquatadura
B 26 051-0054 1 Bearing set, rear....... ...Jeu de roulements............... Conjunto de cojinete
27 053-0052 t Crankshaft ............. ...Vilabrequin ............. ....Ciglefial
28 1 Bearing set, front ...........cceevveeennveecrnians Jeu de roulements........... .Conjunto de cojinete
34 045-0044 1 Bearing carrier, front...........cconeinns Support, roulement..........................Portador, cojinete
a5 048-017¢ 1 Seal, shatft...........ccooe.nn. cneJoint.. rrriet e e e bbb s Sello
36 054-0178 1 Ring set, high pressure....................... Jau de segment ..... Jusge de anillos
a7 048-0081 2 Piston, high pressure.............ccccee...... Piston......cccoeiiiccinmcrcicteceeee e Pistén
38 052-0028 2 Pin, wrist, high pressure ..................... Goupille.. U - 1=, |- ¢
39 047-0054 4 Rod, connecting...........ove e T eieise st e srmrnsenss e rerasnens Varilla
40 051-0055 4 pait  Insert, bearning............oenniiiniininne Pidce rapponée ............................... Inserto
41 059-0154 8 Screw, rod, M10 x 45 mm Ig R -3 vrertanse e snssssnsnnsiensennees 1 OIMO
42 060-0072 8 Washer, lock 10 mm.. . .......Honde_lle SRUVRRURUOPRTRRY . | -1 1o =31
43 054-0119 4 Retaining ring............ccoreeesmerissreesinna Anneau de retenue ....... ....Anillo retenedor
44 054-0179 2 Ring set, low pressure ..o Jeu de segment............ ....Juego de anillos
45 048-0054 2 Piston, low pressure .............cccu....... Piston ...........cocoeeee ....Pistén
48 052-0027 2 Pin, wrist, low pressure....................... Goupille...... csrreneennPasador
47 060-0063 12 Washer, copper, .........ccceveeeeercre, BONARHG .o ATANDB]A
.66 0.D.x 411D.
48 059-0158 12 Screw, cylinder M10 x 30 mm lg......... Vis ... vorssssess TOMNllQ
49 082-0013 1 ARGICOOIBT ...t vees s e rncennne Postrefrigerador
50 0460172 4 Gasket, manifold, aftercooler .... i rerenn e s s EMpAQUetadura
51 083-0008 2 Elbow, manifold, alercooler . ..Codo
52 060-0070 8 Washer, lock, 8 mm .. ....Arandela
53 059-0158 8 Bolt, manifold, M8 x 25 mm !g ............ ....Pemo
o 54 136-0047 1 Valve, pressure relief, 225 PSi........... ....Valvula
55 042-0055 1 Head, cylinder (side shown}) ............... ....Cabeza
042-0056 1 Head, cylinder (other sidey.................. BOURRUTUUPNOTURPORIN o1+ Y .-

200-2148 9




56 059-0167 16 Bolt, head, M12x 70 mm i ...cevovvreenee
57 060-0105 16 Washer, M12 .......conirnninnnns
58 046-0173 4 Gasket, intercocler....
59 058-0087 2 Nut, conduit, 1° .. £
60 060-0062 i0 Washer, copper 5 \l
1.62°0.D. x1368"| D
61 043-0098 4 Intake valve assy, low pressure..........Ensemble de la soupape................Conjunto de véivula
includes items 61a-61f d'admission de admisién
61a - 1 Nut, self-locking, hex Jam..........cumm. BOIOU.......rvoversranemseesssserssens esnassssssasn Tuerca
&1b -— 1 Seat, valve . Sidge.......... Asianto
61c - 1 Piate, vaive ..........c.cooeisisisrssmmmsasannnens Plague ..Placa
81d - 1 Spring, valve..... Ressort Rasorto
61a - 1 Guide, valve..........-... e GUICE......... Gula
61f - 1 Bolt, M6 X 20 MM [G covveeeeeer ccvssiracennrn BOUION ... Perno
62 043-0093 2 Intake valva assy, high pressure ........Ensamble de la soupape .......Conjunto de vélvula
includes items 62a—62f d'admission de admisidn
62a —— 1 Nut, self-locking, FEX Jam...........re.os Ecrou. ... Tuerca
62b - ) Seat, valve Sidga.......... ..Asianto
62c - 1 Plate, valve Plaque........ ..Placa
6z2d - ) Spring, valve ........cocvreeeeeesiiscenssnsases Rassort.. weeemeFlESOME
62e -— 1 Guida, valve...... Guide..... ...Gula
62f - 1 Boft, M6 x 20 mm Ig .................... B - .11 OO Perno
63 043-0100 4 Exhaust valve assy, high & low ..........Ensemble de soupape rieereneeeernrONJUNTD da vélvula
includes items 63a-63e d'échappement de escape
63a - 1 Bolt, M6 x 12 mm IgBaulonParno
63b - 1 GUITE, VAIVE ..ovveereeerscemsirearecerensbtbssasssessarssea sasmsresssbsssssrsssnesssssmmns snrasasssssasses Guia
63¢c - 1 Spring, valve Rassort Aesorte
63d - 1 Plate, valve Plaque................ Placa
63a - 1 Seat, VAIVE.......ecsssnsmrsiensrirrssssnienas BoT: v - T ... AsiOntO
64 043-0094 ] Spacer, intake valve ........ e ENTBLOISO ..o e eenne e vannn ESPACTAdOr
65 043-0095 4 Spacer, exhaust vaive ......................Entretoise rrerereresns s ensesnereseennsns oo ESpACIACOT
66 058-0082 4 Retainer, valve, low pressure .............Retenue....... JUURPOU  1-1 (=1, < »] g
67 058-0083 8 RELAINGE, VAIVE...coreeeeerreerreeerenssresrese ROBIUBL oo v e nennnr - ROTENEOT
low pressure-exhaust or
high pressure intake and exhaust
68 046-0174 6 Gasket, valve cover .. oA OIAL e et cere s b e eeeneee EMTIPAQUETADUTR _
69 077-0073 6 COVEL, VAIVE ...c.cvcecrnrinen e COUVBITA coev et TEPE j
70 0620006 7  Piug, pipe, 34" NPT /
71 082-0012 2 Intercooler... e e e JROfrOIdISSEUN Intormédiaire .............Enfriador intermedio
72 059-0157 8 Bolt, M8 x 90 mm Ig rerernasens BOUIOM i s ....Pemo
73 136-0046 2 Valve, pressure relief, ?5 PSI ............. SOUPAPE.....crverreermrorenisnsrissins s Vdivula
74 064-0022 2 Elbow, 90° street, 1/4"
75 063-0006 2 Bushing, reducer...............cwewn.. BAGUS BN - -
76 019-0097 2 Filter, cannister assy Filtre .. ....Filtro
includes item 762
76a 0190023 2 Element, filtar rsplacemenr ................. Elément. crevn-...ElOmento
77 046-0166 2 Gasket, cylinder head... JOIRL.vee e seseesseenreneessraneeneeern EMIpAGUetadura
78 050-0030 2 Cylinder.... Cylindre.... Cilindro
79 046-0167 2 Gasket, cylmderlcrankcase cerenstd Ottt sessses s eene e EMPAQUEtadura
AVAILABLE SERVICE KITS
Part No Description Description Descripcién
046-0185 Gaskets, complete set., ... Joints, jeu complet ..........cocininnnns Juntas, conjunto completo
includes items 2, 14, 18 22 25 inciut les dléments 2, 14, 18, 22, incluye los articulos 2, 14, 18,
50, 55, 68, 79, 25, 50, 58, 68, 79, 22, 25, 50, 58, 68, 79,
washers 24, 47 and 60 rondelles 24, 47 et 60 arandelas 24, 47 y 60
046-0186 Gaskets, valve set .. v s oo eesnen JOINLS, jOU A8 SOUPADA .......ccerenev.-..JUNIAS, CONjUNto des valvula
includes items 68, 10 washers inclut fes léments €8, 10 incluye los articulos 68,10
itom 60 and six washers rondelles, les 4lément 60 et arandelas, los articuol 80 v
itom 24 six rondelles, los élément 24 seis arandelas, los artlculo 24
070-0020 Contrifugal unloader 8ssY ... eneiininenes Ensemble de régulateurde ............. Conjunto de descargador
includes items 4-8 pression centrifuge centrifuge
inclut les éléments 4 - 8 incluye los articulos 4 - 8
165-0065 OVErhaUl Kit .....cveveveveeeeecrisimism s nesnnsnsas Jou de pidces de remise en état .....Juego de reparacién general
includes items 046-0183, inclut les éléments 046-0183, incluye los articulos 046-0183,
35, 36, 40 and 44 35,36,40 et 44 35,36,40y 44

10

200-2148




